Ochiai Summer Festa

We aim to be a water reclamation center loved by the local
community. We hold this festival each year during summer vacation.

Ochiai Chuo Park

Ochiai Chuo Park is the first park in Japan which was built using the
upper part of a water treatment plant in 1964. This park is equipped

with baseball park, tennis courts, etc. A large number of people visit
and enjoy the parks.

Phone 03-3232-7701

Seseragi no Sato Public Garden ( Guide map h

Seseragi no Sato Public Garden has a children's square with Shin-Mejiro-dori Street

to Mejiro Street to Meiji Street
. N
playground equipment, and the treated sewage through membrane Myoshoi River
filtration process flows in the waterway and the pond, providing the 4 to Arai-yakushi Station to Takadanobaba

Seibu Shinjuku Line Shimo-ochiai Station

Ochiai Water
Reclamation Center

Garden with a comfortable waterside environment.

Ochiai Chuo Park Entrance

Bus stop e

oAy wpuey

Otakibashi Bus stop

Water environment cultivated by the district

Ochiai Water Reclamation Center

Waseda Street A Bridee
Otali Bridge _, 1, Takadanobaba

Tokyo Metro Ochiai Station 9

to Shinjuku

@Address 1-2-40 Kami-ochiai, Shinjuku-ku, Tokyo,
Phone: 03-3366-6964

®Access  5-minute walk from Shimo-ochiai Station on Seibu Shinjuku Line. Ochiai Water Reclamation Center is located very close to the subcenter of Shinjuku area, Earth-lom. the mascot of
) and is environment-friendly and thoroughly controlled as a wastewater treatment plant Bureau of Sewerage
surrounded by residential area. The treatment area is in Ochiai treatment area (3,506 ha). It G Treatment area )
comprises Nakano ward, and parts of Shinjuku, Setagaya, Shibuya, Suginami, Toshima and z
. ©
'ﬁ\ There is a facility to enjoy the experience of (o) Tokyo Amesh © Sewer Adventure Nerima wards. “%
%}a :"I. learning about the sewerage system, its roles, and Tokyo Amesh is the system that  Pass the sewer quiz to become a The treated water is discharged into Kanda River, with some part used effectively for toilet ;
=1 the importance of water environment. shows rainfall in and around Tokyo in  sewer master. . - - ) ;
P real time. & [=]it= ] Wituer n:i bulLdlngs 0£NIS}(111. Shm @ Water quality of Kanda River Ui /L\
@ Business hours:  9:30 - 16:30 i The rainfall is measured by radars juku and Nal anp-Sa aue districts |5, nits : mg
@ Entry Fee: Free TR and ground rain gauges. and for restoration of streams in facilty started T
@ Closed: Mondays (open on holiday Mondays, closed the ki % Tokyo Amesh is the registered trademark three rivers which nearly dried up - BOD enronmertal standrd
next day) and the year-end and New Year holidays of the Tokyo Metropolitan Government. in th th d i f 10
Open daily throughout the summer (July 16 - August 31) In the southern downtown area o
Open on Sewerage Day (September 10) and Tokyo Citizens TOkyO.
® Add ?2-";2“?015”12 oku Ariak The generated sludge is pumped
ress: o raxe, Oto-Ku T1ake 2 5 198687 88 89 90 91 92 93 94 95 96 97 98 99 00 01 02 03 04 05 06 07 08 09 10 11 12 13 14 15 16 17 18 19 20212223
Water Reclamation Center Management office (A-tower) thI‘OU.gh pressure plpehnes to Tobu iscal year
Sweetfish has returned to the stream since 1992.
() Telephone: (S)Eh(fslggZ) 2458 SIUdgC plant for treatment. \ Environmental standard C since FY1997 (BOD5mg/L) /
@ Website: https://www.nijinogesuidoukan.jp/ € Bureau of Sewerage

website
https://www.gesui.metro.
tokyo.lg.jp/

(" (As of April 2025) N (e
@ Operation started: March 1964
@ Site area: 85,143m?

Beware of crooked dealers who pretend to be related
to the Bureau of Sewerage!

The Bureau of Sewerage does not rely on businesses

Average quality of influent and final effluent
The final effluent from the water reclamation center complies completely with the water quality standards of the Tokyo
Metropolitan Environmental Security Ordinance and is sufficiently clean for fish to live in.

(Units: mg/L)

to repair or clean drainage facilities in housing. @ Treatment capacity: 450,000 m3/day tom Influent Final effluent | Regional water
@ Wastewater treatment facilities Extra-low stage| High stage High stage  |quality standards
o . Grit chamber: 8
Fac!l!ty tours of Water Rgclamatlon Centers @i T e E T e D (e primary sedimentation tank: 10 g Oo ] D ﬁg :(7)8 zza 25 ﬁelow
Facility tours of water reclamation centers are available . . ) in
except weekends, holidays, and the New Year's season. Telephone: 03 (3241) 0944 Reaction tank: 10~ o] Mg 37.3 34.6 12.2 30 or below
Please contact us about reservations and details. Hours: 9:00 ~ 17:00 (weekdays only) Secondary sedimentation tank: 12 Total phosphorus 4.6 3.4 2.1 3 or below

High-rate filtration system: 1
Sand filtration tank: 33
K(‘ Storage tank in wet weather: 13,000@

Average values of 24-hour test conducted in FY2023

%*The higher values of BOD and COD indicate the higher levels of water contamination. BOD describes the amount of oxygen required by
microorganisms to eat organic material in water, and COD describes the amount of oxygen required by oxidizer to decompose organic material in
water. The quality levels of discharged water are specified in terms of BOD for rivers and COD for seas. Total nitrogen and total phosphorus are closely
related to the generation of red tides. J

SH7EI/FIT RRETKBRMHELRT —E AR FBXEHE2-8-1
B03-5320-6515 HHEFERERBIBERFR121S

ZOFNRIIE. ENRIF DA
UYLV TEET,

EH/LTRERTONBERERBL ST

BUREAU OF SEWERAGE
TOKYO METROPOLITAN GOVERNMENT



Sewerage System

Sewerage system is mainly composed of 3 components*:
sewers, pumping stations and wastewater treatment plants (WWTPs)*.

Sewers collect and carry wastewater.

Pumping stations pump wastewater to avoid sewers getting deeper.
WWTPs treat and clean wastewater.

We perform inspection, cleaning and maintenance every day to keep them

working properly.

*WWTPs in Tokyo are called “Water Reclamation Centers”.

Homes, factories,
offices, etc

Sewage flow

Improvement of
a Living Environment
by Treating Wastewater

We treat wastewater from houses and factories e
and ensure a comfortable living environment.

Ny
P ® 8 0
Legend <&
[__1 Wastewater treatment facilities
[ Advanced wastewater treatment facilities
|:| Storage tank in wet weather a?g‘;nh[é;r'y-\,w) %
D Rooftop park trunk sewer,/Z"

Secondary
Kanda River

Sewers collect and carry wastewater to WWTPs. The
internal diameter of the sewer ranges from 25c¢m to 8.5m.

-E- “Manhol
_ Manhole |r_
o

trunk sewer /ﬁf

2010

Juswabeuepy

Jamas yuniy
18n1Y 1loysoAp

Industrial pretreatment
facility

SR An industrial pretreatment
(storm qu facility removes harmful

substances such as heavy
" metals beforehand.

station

The Role of Tokyo Sewerage

Flood Prevention
by Draining Stormwater

We protect the city from
flooding by draining stormwa-
immediately from roads or
residential areas.

Seseragi
Bridge

Hand-wash
spots, etez

JanY epuey]

Primary Loy
edimentation Rigﬁﬁon
tank

Reaction
tank

Secondary |
sedimentation
tank

Totsuka-nishi

weather

trunk sewer tank

Supplying building

Elevated storage tank

Tap water

receiving|

Pumping Station

Sewers slope down to let wastewater flow naturally by gravity.
Wastewater is pumped up to nearly ground level at pumping

s and flows naturally again.

Water Quality
Conservation in
Rivers and the Sea

We conserve the water
quality of rivers and the
sea by treating wastewa-
ter and returning treated
water to them.

Reclaimed water

<
<

Wastewater flows into this
chamber first. Large objects are
removed, then sand and grit are
settled out.

Our New Roles

Now we play new roles in creating
a good urban environment.

We use sewerage resources and
energy effectively, for example,
reclaimed water and sewerage
heat. We also utilize rooftop spaces
of our facilities as parks.

\WENE

Buiping [euoneussul nynfulys

Shinjuku Subcenter
Water Recycle Center
—

Reclaimed water

Water
——receiving:

e compartment

- Distrib%
Electric equipment

Chlorine

Distribution pump ~ Distribution
istribufion pump tank disinfection

Primary {lf. Reaction
sedimentation tank
tank 5

Reaction
==tank

|

Secondary |

B .

[©>) vanced-

\ treated water
PN 5

Ochiai Water Reclamation Center

Water-feed pipe

Reclaimed water
Water-

feed pump

sedimentation

tank __| Sewage

»
Pumﬂ_rl_L'U"\:ﬂ_'ﬂ_f |
Advanced wastewater

Wastewater 1S
treatment facility _treatment facility

Sand filtration tank

N | 4oMaS sjuni} Jony EPUEY ||

v
Discharge (Kanda River)

Primary Reaction tank
sedimentation tank

g

Secondary Advanced wastewater
sedimentation tank treatment

) Organic matter in wastewater We i following faciliti |
As wastewater flows in slowly S Bsorbedioacivaed As activated sludge formed treealtgtéovf/j:t%er e?/eonwrlrrw]gre?a lties to clean
thr(.)ugh'thls tank for 2 to 3 hours, Sludge’ where miqroorgan]sms in a reaction tank flows * fil Biologicall . il
solids sink to the bottom. break it down. As microorganisms slowly in this tank for 3 to 4 Sand filter/Biologically active filter

grow, activated sludge
becomes easy to settle.

hours, it is separated into Removes residual suspended solids that
superhatant and sludge. the secondary sedimentation tank cannot
remove completely.
* A,O process
Removes nitrogen and phosphorus
efficiently in the reaction tank.

Chlorination tank

Treated water is chlorinated

Sludge treatment facilities

Thickener

Sludge is thickened, dewatered
and incinerated.

*If a WWTP does not have
sludge treatment facilities, it

transports its sludge to another . The sludge Is coagulated by adding chemicals
placed on a belt, and water is separated out by gravity

WWTP that has such facilities.
filtration.

. Features of Ochiai Water Reclamation Center
High-at fitraton systom Contribution to urban water environment

The treated water is abundant in volume and steady in
quality, and can be effectively used as the water for
miscellaneous use in buildings. Ochiai Water Reclama-
tion Center uses a sand filtration method for advanced
water treatment. It sends reclaimed water to the Shinjuku
Subcenter Water Recycle Center in Nishi- Shinjuku. The
reclaimed water is effectively used as toilet water in
buildings in Nishi-Shinjuku and Nakano-Sakaue districts.

Restoration of streams in three rivers in
the southern downtown area of Tokyo

The reclaimed
water after advanced
wastewater treat-
ment in Ochiai
Water Reclamation
Center is fed into
the three streams -
Shibuya & Furu
River, Meguro River
and Nomi River,
where water was
stagnated and stream environment deteriorated in the past. This has
contributed to the increase of water volume and recuperation of afflu-
ent water environment in the streams.

A Recuperated Meguro River with reclaimed water

to disinfect coliforms and
other bacteria before

discharged into rivers and
the sea.

'

Outlet channel
L=l

Dewatering
machine Incinerator

Dewatered sludge is
incinerated to ash.

Dewatering Thickened sludge is
. dewatered.
machine

RO Membrane Filtration Facility

In Ochiai Water Recla-
mation Center, the treated
wastewater from the
secondary sedimentation
tank is all subjected to
advanced treatment in the
sand filtration tank. Fur-
ther, 50 m?*/day of
advanced-treated water is
subjected to Reverse
Osmosis membrane filtration to supply hygienic and safe water to "Seseragi no Sato
Public Garden" for children to play with the water.

Distance Monitoring and Control using Optical Fiber
Communication Network

The operation control of the wastewater Ochiai Water
treatment facilities in Nakano Water Recla- Reclamation Center
mation Center about 3 km away is carried ;
out by using the optical fiber communication
network installed inside sewer pipes.

el B i
! 1 ! o

Nakano Water
Reclamation Center




 
 
    
   HistoryItem_V1
   PageSizes
        
     範囲: 全てのページ
     サイズ: 16.535 x 11.693 インチ / 420.0 x 297.0 mm
     操作: 全ページを同じサイズにする
     拡大縮小: 比例しない(トリミング・追加スペース)
     回転: 回転しない
      

        
     D:20250319162231
      

        
     0
            
       D:20230302093503
       1190.5512
       a3
       Blank
       841.8898
          

     Wide
     1
     0
     882
     1050
     qi4alphabase[QI 4.0/QHI 4.0 alpha]
     None
     1.0300
            
                
         17
         AllDoc
         18
              

       PDDoc
          

     Custom
      

        
     QITE_QuiteImposingPlus5
     QI+ 5.0g
     QI+ 5
     1
      

        
     0
     2
     1
     2
      

   1
  

    
   HistoryItem_V1
   StepAndRepeat
        
     シートの余分なスペースをトリミング: いいえ
     ページの拡大・縮小を許可: いいえ
     マージン: 左 0.00, 上 0.00, 右 0.00, 下 0.00 ポイント
     横方向のスペース(ポイント): 0 
     縦方向のスペース(ポイント): 0 
     ページ周囲にフレームを追加: いいえ
     シートサイズ:  11.693 x 16.535 インチ / 297.0 x 420.0 mm
     シートの最適化:  最適サイズ
     レイアウト: 1列 1行
     調整:  中央
     レジストレーション:  ブラック
      

        
     D:20250319162235
      

        
     0.0000
     8.5039
     28.3465
     0
     Japanese
     0.2835
     ToFit
     0
     0
     1
     1
     0.7000
     0
     0 
     1
     0.0000
     0
            
       D:20250319140451
       1190.5511
       a3
       Blank
       841.8898
          

     Best
     201
     902
    
     0.0000
     Black
     qi3alphabase[QI 3.0/QHI 3.0 alpha]
     C
     0
            
      
       PDDoc
          

     0.0000
     0
     2
     1
     0
     0 
      

        
     QITE_QuiteImposingPlus5
     QI+ 5.0g
     QI+ 5
     1
      

        
     1
     1
     0.0000
     0.0000
     0.0000
     0.0000
     2
     2
      

   1
  

 HistoryList_V1
 qi2base





